@ IMER U.S.A. Inc.
: MORTARMAN 480"A"

SPARE PARTS LIST

DRW.01 MIXER DRUM AND PADDLE ASSEMBLY
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IMER U.S.A. Inc.
MORTARMAN 480"A"

DRW. 1 0 Ixer drXP Dnd SDdd@ DsseP EQ

Rel. P.n.DescriStIRn NOTEG6
1 2206763 |REDUCTION GEAR BOX
2 2222044 |BOLT 5737 M12x60
3 2218085 |PETCOCK
4 2222035 |BOLT 5739 M12x25
5 2222056 |BOLT 5739 M10x25
6 2222774 |BOLT 5739 M8x16
7 2223921 |NUT Autobl. M12
8 2224910 |WASHER Dev. @ 10
9 2226805 |QUICK CONNECTOR (FEMALE)
10 2226800 |QUICK CONNECTOR (MALE)
11 2207750 |SEAL
12 2222008 |BOLT 5737 M12x70
13 2222050 |BOLT 5739 M12x45
14 2223700 |NUT 5588 M12
15 2224380 |WASHER 6593 12x25
16 2224900 |WASHER Dev. @ 12
17 2250911 |PADDLE
18 2250925 |PADDLE
19 3205996 |PADDLE
20 3205993 |PADDLE
21 2250926 |PADDLE
22 2204763 |PADDLE BLADE
23 2250923 |PADDLE ARM
24 2250932 |PADDLE
25 2250929 |PADDLE ARM
26 2294784 |PADDLE BLADE
27 2222599 |BOLT 5933 M10x25Z
28 2250931 |PADDLE
29 2250930 |PADDLE
30 2244044 |BRACKET
31 2250942 |PADDLE MOUNTING BAR
32 2223655 |NUT M10
33 2250724 |HUB
34 2218069 |WATER PETCOCK
35 2204505 |BEARING
36 2227220 |CIRCLIP UNI 3653 E/40
37 2203630 |ROTARY PADDLE ARM
38 2250994 |ROTARY BLADE
39 2203631 |ROTARY PADDLE ARM
40 2250995 ROTARY BLADE
41 2252604 |MUSHROOM
42 2257710 |PLASTIC CAP
43 2231234 |SPRING
44 2201918 |BAR
45 2242060 |PROTECTIVE GRATE
46 2250402 |DRUM
47 2252149 |PROTECTIVE GRATE (discharge)
48 2222050 |DISCHARGE GATE
49 2236593 |PROTECTION
50 2253853 |PADDLE
51 2247876 |PADDLE
52 2253852, ~/PAPDLE |
53 22239290 | [NUT. Autobl. M14
54 2224640 |WASHER 6592 16x33
55 22923567 JJWATER LINE
56 2225744 HOSE CLAMP
57 2226779, |NIPPLE
58 2222601, [|[BOLT 5983 M10x30
59 2222600 BOLT TSPl M6x25
60 2223924 |NUT Autobl. M6

15




IMER U.S.A. Inc.
MORTARMAN 480"A"

Rel. P.n. DescriStiRn NOTE®6

2250748 | DUMP GATE COMPLETE
2288885 | GRIP

2259893 | BAR

2223807 | NUT 5589 M16
2231301 SPRING
2237795 | ACTUATOR
2209822 | BUSHING
2222600 |SCREW TSPI 963FA M6x25
2225033 | DISC
2292581 SEAL
2253861 BASE PLATE
2223924 | NUT Autobl. M6
2223920 | NUT Autobl. M10
2254015 | ACTUATOR FRAME
2209821 BUSHING

2223006 | BOLT
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@ IMER U.S.A. Inc.
MORTARMAN 480"A"

DRW 3 Wheel and suspension assembly

Ref. P.n. Description NOTES
1 3208128 AXLE ASSEMBLY
3 2211072 WHEEL + TYRE COMPLETE
4 2222142 BOLT 5737 M10x55
5 3207392 SELF-LOCKING NUT METALBLOC M12
6 2224380 WASHER 6593 D.12X25 7
8 2227063 SEAL RING
9 2204222 BEARING
10 2201570 FLANGE
11 2204560 BEARING
12 2225720 STUD BOLT M12
13 2226450 SPLIT PIN 1336 4x40
14 2223890 NUT 5594 MIB18 BASSO
15 2211950 INNER TUBE
16 3204718 TYRE
17 2211420 WHEELRIM
18 2223980 NUT
19 2201575 HUB CAP
-
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@ IMER U.S.A. Inc.
MORTARMAN 480"A"

DRW 4 FrDP e
Rel. P.n. DescriStIRn NOTE®6

1 2222566 SCREW 5931 M12x80Z2
2 2222420 SCREW 6950 Autof. 4.8x13
3 2223039 BOLT M8x80

4 2288810 | RIVET AlLD 3.8 x 10
5 2226715 | CLIP 25

5] 2226700 CLIP AMA 3.5/72 * 113
7 2288825 WASHER

8 2234861 TOW CHAIN

9 3208144 MAIN FRAME

10 2252982 | COVER PLATE

11 2255211 TOW BAR

12 2256129 LEG

13 2256251 JACK

14 2256600 PIN

15 2257707 INSERT (LEG)

16 2259525 | CANOPY

16.1 3205683 CANOPY 230V-60Hz

17 2292298 SPRING LATCH

18 2222513 BOLT

19 2235460 PLUG

20 2223570 NUT M8

21 2287503 | I. D. PLATE

22 2223921 | NUT Autobl. M12
23 2201906 HING BAR

24 2248287 LEG

25 2225745 HOSE CLAMP

26 2292370 RUBBER HOSE

27 2226760 | CONNECTOR

28 2216277 GASKET

29 2259537 PROTECTION

30 2223920 NUT M10

31 2224340 WASHER @10 x 202

32 2222056 SCREW 5739 M10x252

30 29
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IMER U.S.A. Inc.
MORTARMAN 480"A"

Ref. P.n. Description NOTES
1 2223840 NUT 5589 - MB 42
2 2229602 KEY 10x8x50
3 2222530 ALLEN BOLT TCEI593 18x35 Z
4 2258007 DRIVE SHAFT HOUSING
5 2201161 DRIVE SHAFT
B 2228740 LOCATING PIN
7 2229549 KEY 10x8x30
8 2227260 CIRCLIP 3653 E/34
9 2235420 OIL LEVEL WINDOW
10 2204509 BEARING
11 2202517 CROWN GEAR
12 2204510 BEARING
13 2224140 WASHER 6593 @8X18
14 2222006 BOLT TE8.8 57398x30Z
15 2236735 GEAR BOX HALF M 21
16 2204550 BEARING
17 2229450 KEY 8x7x20
18 2202858 PINION GEAR
19 2202871 PINION GEAR

20 2229400 KEY 8x7x30

21 2202526 CROWN GEAR

22 2237256 SPACER

23 2216319 GASKET

24 2228820 LOCATING PIN

25 2215002 GEARBOX HALF

26 2207301 SEAL

27 2227270 CIRCLIP 3653 E/24
28 2235460 DRAIN PLUG

1—
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@ IMER U.S.A. Inc.
: MORTARMAN 480"A"

DRW.07 ASSEMBLY OF MOTOR 230V 60Hz (1194466)
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@ IMER U.S.A. Inc.
MORTARMAN 480"A"

TABLE 7 ASSEMBLY OF MOTOR 230V 60Hz (1194466)

Ref. P.n. Description NOTES
1 2222425 Bolt Autof TE 4,2X13
2 2205539 Pulley DP 130 2A
3 Belt
4 3201216 Cable Clamp PG 13.5
5 2278707 | Plug
6 3208393 Switch
7 2222580 Screw DIN 4A M4x20
8 2223500 Nut 5588 M4
9 2252981 Protection
10 2240649 Screw
11 2223805 Nut 5588 M16
12 Screw
13 Washer
14 Washer
15 Nut
16 Screw
17 Washer
18 2253160 Motor Mounting Plate
19 Pulley
20 Electric Motor 230V 60Hz
21 3214888 Adhesive Label 230V 60Hz
22 2229340 Key 8x7x50
23 2286140 Limit Switch FD515
24 2224951 Washer Dev.C72 @5
25 2222581 Bolt 6107 M5x40
26 2294764 Limit Switch Protection
27 3200412 Bolt 6107 M 5X20
28 3201442 Cable Clamp PG16
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IMER U.S.A. Inc.
MORTARMAN 480"A"

DRW.08 DRIVE TRAIN HONDA - GX/340 (1194605)

22



IMER U.S.A. Inc.
MORTARMAN 480"A"

Ref. P.n. Description NOTES
1 2224900 WASHER Dev. C72 @122
2 2223700 NUT M12 55882
3 2223920 NUT Autobl. B. M10
4 2212120 THROTTLE CABLE
5 2284398 THROTTLE CABLE HOUSING
6 2284805 THROTTLE ACCELERATOR
7 2222587 SCREW 5933 MB8x20Z2
8
9 2224260 WASHER 6593 @10x30Z
10 2222776 BOLT TE 6x16 - 5739/45Z
11 2223924 NUT Autobl. M6
12 2252992 MOTOR MOUNT FRAME
13 2222190 BOLT M8x40 - 5739
14 2223923 NUT Autobl. M8
15 2275754 MOTOR - HONDA GX/340 - 11HP
16 2222146 BOLT TE10x30 5739 B8.8Z
17 2224940 WASHER Dev. C72 @8 Z
18 2221994 BOLT TE 5/M16" X25 8.8Z
19 2222054 BOLT TE 12x80 5739 8.8Z
20 2237748 SPACER
21 2205587 PULLEY
22 2210838 BELT
23 2252987 CLUTCH COVER BASKET
24 2289357 CLUTCH
25 2224206 WASHER @12x36 6592 Z
26 2221997 BOLT TE T7/16" x70Z 8.8
27 2229327 KEY Bx6x40
28 2286140 INTERRUPTEUR
29 2224951 WASHER Dev. @572
30 2222581 BOLT 6107 M5x102
31 2278090 CABLE GUARD
32 2204764 PROTECTION
33 2222583 BOLT 6107 M5x102
34 2284620 PROTECTIVE COVERING
35 2277140 CABLE GUARD
36 2239400 GREF 316"
37 2223500 NUT M4z
38 2222006 BOLT 5739 M8x30
39 2223570 NUT 5588 M8
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